AWarning:

This wall mount is intended for use only with the maximum weights
indicated . Use with heavier than the maximum weights indicated may
result in instability causing possible injury.

3-4 .Caution

® Do notconnect
before fasten
the product.

® Make sure wire and
plug are good before

connecting.
4
J“ /

@® Do nottouch or push the
product by hand or other
object when itis working.
Check carefully to make
sure every parts are
fastened tightly before
use.

3-5.Maintenance
Do not use corrosive agent or alcohol or chemical cloth to clean!

4 .Reliability

Temperature and humility condition: -20°C ~ +50°C , 80%HR
Warning:

. Do not disassemble the product to repair by yourself .

Warranty for electricity is void after disassembled!

2.After you installed the apparatus, please check the
expansion screws and all fastening devices every 3 months,
and please do not use it and contact the local dealer if gets
loose, rusty or lost.

This device complies with part 15 of the FCC Rules.
Operation is subject to the following two conditions:
(1)this device may not cause harmful interfe-rence,and
(2) this device must accept any interference received,
including interference that may cause undesired operation.

Http://www.xyz888.com.cn
Mail : mail@xyz888.com.cn

USER’'S GUIDE

% 3t

Model: ZX-C0O3A Elevating TV Stand

1.Specification
1-1.Dimensions:

Length: 720mm
Width :225mm,
Height: 960mm

TV bracket

Elevating stand

Base plate

Manual control
(Supply according to
customer’ s need)

Wall

>

2

]
4
|
%s

mounting rack

TV rail

wwo9e

Remote control

1-2.Installation Parts: N
@ 2pcs | (2 2pcs | (3 2pcs | (@) 2pcs
Sink head screw ' Round head screw Washer

M5*25/M6*30/M8*35 M5*23/M6*25/M8*30 #16*6.2*T1.5/
(mm) Tab M5/M6/M8(mm) (mm) #16*8.4*T1.6(mm)
® 4pcs | (D 2pcs 20pcs

<)
@ 9

Expansion screw

Remote control

- M6*50
PlasioalPlg | selt-tapping screw | Pad MS/MB/M8(mm)|  N§*10mm Screw
© 2pcs 1pc

M8*70mm




Notice:

Check all the parts as shown on the manual
included .If parts are missed or damaged,do not
use it and please return to your local distributor.

N
@ % \
Hammer Electric drill Spanner sc?ervc\)/afiver Pencil

2.Electric Specification

2-1.Input Voltage/Current/Frequency:
100-240VAC/< 1.2A/50~60Hz
OQutput Current: DC24V ,3A

2-2.Motor
. Rated Current Current Operating
em
Voltage (No Load) (Rated Load) | Temperature
Motor DC24V =0.7A =1.8A -20°C~50C

A Warning:

Correctinstallation is extremely essential, and falls
outside the scope of responsibility of manufacturer .
The user must pay attention to the weight of TV and This
product, and only solid wall can support the weight .
Please complied with the installation instruction of
LCD/PDP to install them.

B. Remote control

(See diagram9):
I. Key Function

1.V.P.:.one push to
extend elevating
stand to the top.
H.P.: one push to
back elevating
stand to the bottom.

2.Raise:hold on to
raise elevating
stand. Lower: hold
on to lower elevating
stand.

II. Operating
Instruction

1.Aim the LED indic-
ator (on remote cont-
rol )Jat TV . The remote
rangeis 3-10m.

2. Insertone 23A,
12V battery in the
remote control. If

Vertical
Position

Raise
elevating
stand

LED Indicator

RAISE LOWER

X7/
-

Horizontal
Position

Diagram 9

the battery ran out,

please open the battery cover and putin new battery.

3.When user press any function key of remote control, the TV
bracket with TV will move to the corresponding place ,and will
stop when you loosen the key.

II. Notice

If any remote control of our product was lost or damaged ,you
can buy a new remote control with the same frequency which
produce by our company and do following operation:

1.Memory cleaning: press coding key about 10 seconds ,the
memory will cleaned after the indicator closed.(The memory is the
coding memory of the previous remote control).

2.Use new remote control: press any key of remote control and the
coding key1-2seconds at the same time ,loosen remote control firstly,
then loosen the coding key ,finally ,you can operate the product with new
remote control .(Coding key ,Indicator,please see dingram 4).

3-3. Technical Parameters:

Ttem

Model

TV Screen

size(inch)

Product

Dimension(mm)

Max Installation

Size(mm)

Min Installation

size(mm)

Loading
(kg)

Extending

Length(mm)

Net
weight(kg)

ZX-CO3A

25~46

720%225%960

660*400

200%200

50

640

26.5%1




7.Hook TV on the TV rail, centerize TV, then screw up the screws on TV 3. Installation Instruction

bracket to fasten up TV tightly. Use the wire saddle to fix the power 3-1. Installation Method:
cord of TV.(see diagram 7) 1.Install elevating stand on the base plate by fastening®M6X10mm scr-
ews,then fix the wall mounting rack and reinforce plate to elevating stand
Wire saddle and base plate by 8M6X10mm screws.(see diagram 1)

Wall mounting rack i_/ Elevating stand

5 LN o
& .
M6*10mm M

inforce plate

2 PEOPLE LIFT THE
ASSEMBLY UNIT.

Manual control
Power cord .
of TV

3-2. User’s Guide
A.Function:

The scre

to faste
TV 1

Base plate

Wire saddle

Plug in power cord
connector under the
base plate

Diagram 7 Diagram 1

2.Move the assembled parts to installation position and mark screw
hole locations to be drilled,use electric drill to drill holes on the wall at
marked locations to 75mm depth, ?10mm and drill holes on the ground at
marked locations to 60-70mm depth,#210mm; then putplastic wall plug
into the holes(4-210mm) on the ground.(see diagram2)

This product has
remote control and

£
£
manual control,they % 2-610mm
. =
can control elevating o < s
stand to move 640mm 5 " s — 4-010mm
from up to down. < Y -
(see diagram 8) w 5
=)
=
=)
Manual control
Diagram 8 Diagram 2




3.Fasten base plate on the ground by ®M6X50mm self- tapping screws.

(See diagram 3)

Diagram 3

switch AWa rning:

After TV has
mounted ,
turn the key
to rightto un-
lock the slider
of elevating
stand before
connect the
power. If ne-
ed to move
this product to
another place,
must down the slider to
bottom and turn the
key to left to lock the
slider before make any
movement.

5.Adjust the elevating stand to the bottom position, turn off the switch,
fix the TV rail to elevating stand by ® M6X10mm screws. (See diagram 5)

\\\\\\\\\\\\\
7 M6*10mm
\
A

TV rail —

Diagram 5

4.Connect the power supply and turn on the switch,use remote control or

manual control to rise the elevating stand to the top position, then fix
the wall mounting rack to the wall by@expansion screws, and connect

the base plate and elevating stand by® M6X10mm screws.(see diagram 4)

Notice: @Screw the

bushing about 1mm
before fix it to
the wall

(see below
diagram)

nut into the expansion

LED Indicator ___

LLLLL

Expansion screw
=
75.0mm| "™
N
{

Diagram 4

6.Screw up@ tabs onthe upper holes of TV back cover by @) sink head
screws,then , hook TV brackets on the tabs . Fasten lowerendto TV
back cover by screwing up @round head screws,@washers and 7 pads.
(See diagram 6)

TV bracket

~

/@%
—

Diagram 6




Page 19
Zhan Xiang Technology (Hui Zhou) CO., LTD  Flat Panel TV Bracket FCC ID:V26PX-T0904

NOTE: THE MANUFACTURER IS NOT RESPONSIBLE FOR ANY RADIO OR TV
INTERFERENCE CAUSED BY UNAUTHORIZED MODIFICATIONS TO THIS
EQUIPMENT. SUCH MODIFICATIONS COULD VOID THE USER’S AUTHORITY
TO OPERATE THE EQUIPMENT.



	user manual.pdf
	頁面  1
	頁面  2
	頁面  3
	頁面  4


